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Report No.
\ ¥ 5l L U5
e AR RS
BLADE 150S
Sample Name Power bank
&Model BLADE 150S
ZFEHAL P S TR RO A8 A A PR A F]
NANJING YINGCHEN PRO-VIDEO EQUIPMENT
Consignor

AR IR
Precise Testing & Certi
PR RS T ARIRAE LR 6

stk

R 86-769-3880 8222

ME4H: inquiry@ptc-testing.com
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feH:
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ESIVN P R R AL A M A IR A
Applicant NANJING YINGCHEN PRO-VIDEO EQUIPMENT CO., LTD.
FHE B VL T XA B TE TS R B 219 5 5 A2 BETi e =
) 5th floor,Building A2,No0.219 Lantian Road,Lukou Street,Jiangning District,Nanjing,Jiangsu
Applicant's address i )
Province,China
i3 P R R AL A M A IR A
Manufacturer NANJING YINGCHEN PRO-VIDEO EQUIPMENT CO., LTD.
P B VL T XA B TE TS R B 219 5 5 A2 AT e %=

Manufacturer's address

5th floor,Building A2,No.219 Lantian Road,Lukou Street,Jiangning District,Nanjing,Jiangsu
Province,China

R AR LT
18252131860
Telephone Number
HIS - 1t - ( .
) chengwen(@nj-teluoyi.com
Email address
[p I8 Y
Website
FE i 2R 5 B U
Sample Name Power bank
RS
BLADE 150S
Sample Model
R g Kk, R 123.2%77.1%71.9 (mm)
Appearance Black almost cuboid, size: 123.2%77.1*%71.9 (mm)
FE ,
Trademark

T 7595 A 5 o

Test method and criterion

BAE GRIGAPRAETF MY CGE-BBITHRIZIE 1) 383
UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 Amend.1/Subsection 38.3

R Bl Fo 2024.10.20 Wsigiz H 2024.10.21~2024.11.22
Accepted date Test date
ST AL IR IRAD. Rl AMERRERE. . RETEH. amHDBCE.
TecRitoms Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Impact, Overcharge,
Forced discharge.
K 4518
Test conclusion:
HFF RO R AL A IR A A R S, IREIR S E CulIRAbrHE T CE-Lie
ITHRAEIE 1) 38.3 ik TG . .
MR LS8 The Power bank submitted by NANJING YING ‘\kﬁa@iﬁ)p QUIPMENT CO., LTD.
Conclusion are tested according to UN Manual of Tests a; %ﬂa ST/SG/A /N /Rev.7
Amend.1/Subsection 38.3. : S
gL i e T
Test result: Pass ﬁ%ﬁm?mﬁ
20 H #l(Issue dateyg 2024.11.25
B 2\/}}@& A% m,]&/_\ bk %&7
Tested by: Checked by: ¥ Approved by:

TR-4-B-UN38.3-A3
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ZHE R
Parameter information

R its e
Product Cell Battery
h%)il 18650 BLADE 1508
e
Norﬁ?j;\l%glztage 3.6V 14.4V
Rafemdicfi;i;ity 3400mAh 10200mAh (147Wh)
IHL
Limiﬁjﬁ (ffjji? \Jfgltage 42V 5.25V
s Nray
Stanj;}fgig?é}rem 1700mA 3250mA
Standag{gizjil?‘;:s‘e{} ;E?urrent A400GA 2100mA
Mai:é?l?;g ECgugent 3400mA 6000mA
Maxﬁ%fcﬁﬁieﬁﬁ C{Jlillzrrent 6800mA 15000mA
En?é?ffgjet éﬂu?rhent 68mA 100mA
2 :
Cu;-\ojfj’:f aige 2.75V 4.6V
Efs 48.4g 896.4g
Ce%ﬁfj%er 12PCS (4S3P)

TR-4-B-UN38.3-A3
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K5 | BT 4R e SR T itz | I;ﬁj‘@ i
No. Name of test Standard requirement or the clause number of standard Test result 2 rciuSon Remarks
e BeA E CGRIGAFREFM) CGELBITIRIZIE 1D 3837 W 1
. Altitude UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 See B )
olatidh Amend.1/Subsection 38.3 Appendix 1 Passed
36 T.1 Test T.1
BA E GRIEAFREFM) CGELBITRIEE 1D 3837 LE 2
by 5 S UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 e & ’
Thermal test Amend. 1/Subsection 38.3 ¢ Passed
36 T.2 Test T.2 Appendix g
BA B CGRIGAFREFM) CGELBITIRIZIE 1D 3837 LI 3
3 i8] UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 2 B ;
Vibration Amend. 1/Subsection 38.3 ) Passed
36 T.3 Test T.3 Appgndixd
BeA B GRIGAFREFM) CGE-LBITRIZIE 1D 3837 L 4
A s UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 Sed B )
Shock Amend. 1/Subsection 38.3 . Passed
X% T.4 Test T.4 fRpendics
Sk B BeA E CGRIAFREFM) CGELBITRIEIE 1D 3837 LI S
5 External short UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 See & /
Sirouit Amend.1/Subsection 38.3 Appendix 5 Passed
36 T.5 Test T.5
A E GRIEAPRETMY CGELETRIZIE 1) 383 15 W 6
6 i UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 See G ,
Impact Amend.1/Subsection 38.3 . Passed
I T.6 Test T.6 Appendix 6
A E GRIEAPRETMY CELETRIZE 1) 383 715 W 7
. R UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 So G ’
Overcharge Amend.1/Subsection 38.3 X Passed
I T.7 Test T.7 Appendix 7
- BeaHE GRIEAPRET MY CELEATRIZIE 1) 383 15 W
e FSroed UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 Rod G /
discharge Amend.1/Subsection 38.3 Appendix 8 Passed
% T.8 Test T.8
IAFR B AT

Test environment

condition

FREEIREE: 20°C-25°C; FREEVREE .

45%-75%

Ambient temperature: 20°C-25°C; Ambient humidity: 45%-75%

TR-4-B-UN38.3-A3
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Mt 2% 1
Appendix 1
FFs ' AT H 44 FR T B2 AL AT
No. Name of Test Items Altitude simulation
ESTE . . M HiT Before W5 After FRERK | FEEE |
< BEfRA : ‘ o , I
=) MibiE | FEHE | BbE | R Mass loss Residual
Sample status Test result
Sample No m; (g) Vi(V) m3(g) V2(V) (o) voltage (%)
HIRFTEERH
B1 | CYC Fully Charged 896.403 5.15 896.403 5.15 0.000 100.00 @)
HIRFTEERH
B2 | CYC Fully Charged | 896-387 5.15 896.387 5.14 0.000 99.81 0
HIRFTEERH
B3 | CYC Fully Charged | 896-391 5.13 896.351 5.13 0.000 100.00 0
ER/CEorit::)
B4 | CYC Fully Charged 896.389 5.14 896.389 5.14 0.000 100.00 0]
25 IRFEAFEH
B9 25 CYC Fully Charged 896.417 5.13 896.411 5.13 0.001 100.00 0
25 WEARH
B10 25 CYC Fully Charged 896.380 5.13 896.380 5.13 0.000 100.00 0
25 IRSEAFEH
B11 25 CYC Fully Charged 896.407 5.13 896.407 5.13 0.000 100.00 O
25 W7
B12 25 CYC Fully Charged 896.420 5.14 896.420 5.14 0.000 100.00 @)
DN

e L-tEe; V-G D-f#fR R-BIGR: F-EEOK: O-JGiltds. JTHE. oMk, TER. Tk
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire

O-No leakage, no venting, no disassembly, no rupture, no fire.

TR-4-B-UN38.3-A3
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M % 2
Appendix 2
FFs s AT H 44 FR B
No. Name of Test Items Thermal test
0y Dé :I‘\][‘ —LLB f \‘I]I‘ Aft f'ﬁE =1 ;{h|/\ S
ﬁncu':r«)ﬂ?a PR ‘{)Jlﬁﬁu efore ‘ M5 After Rk IJ%EEE ks
=2 EEM NG TR=A FF 2% HH % EEN Y ige=n FF % L Mass loss Residual
Sample status Test result
Sample No mi(g) Vi(V) m:(g) V2(V) (%0) voltage (%)
HIRFTEERH
B1 1 CYC Fully Charged 896.403 5.15 896.157 5.13 0.027 99.61 (0]
HIRFTEERH
B2 | CYC Fully Charged | 896-387 5.14 896.038 5.12 0.039 99.61 0
HIRFTEERH
B3 | CYC Fully Charged | 896-391 5.13 896.119 5.1 0.026 99.61 0
ER/CEorit::)
B4 | CYC Fully Charged 896.389 5.14 896.204 5.13 0.021 99.81 (0]
25 e e
B9 25 CYC Fully Charged 896.411 5.13 896.135 5.12 0.031 99.81 (0]
25 WEAFH
B10 25 CYC Fully Charged 896.380 5.13 896.077 5.13 0.034 100.00 0]
25 RSEAE TR
B11 25 CYC Fully Charged 896.407 5.13 896.169 5.12 0.027 99.81 (0]
25 e TR
B12 25 CYC Fully Charged 896.420 5.14 896.183 5.13 0.026 99.81 (0]
DN
e L-MtER: V-HESG D-RR: R-DEE: F-Eok; O-JiftER. JoHE <. k. . Tk

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire

O-No leakage, no venting, no disassembly, no rupture, no fire.

TR-4-B-UN38.3-A3
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M % 3
Appendix 3
P ; MR H 44 FR =)
No. Name of Test Items Vibration
i 2 . . W AT Before WA 5 After FRERK | #MeBEE |
" RE RS : ‘ e | B 2 5
=2 SN N TR= FF 2% H % T B FF % Mass loss Residual
Sample status Test result
Sample No mi(g) Vi(V) m>(g) V2(V) (%0) voltage (%)
HIRFTEERH
B1 | CYC Fully Charged 896.157 5.13 896.148 5.13 0.001 100.00 (0]
HIRFTEERH
B2 1 CYC Fully Charged 896.038 5.12 896.038 5.1 0.000 99.80 (0]
HIRFTEERH
B3 1 CYC Fully Charged | 896:119 5.1 896.119 5.1 0.000 100.00 0
ER/ oyt
B4 | CYC Fully Charged 896.204 5.13 896.204 5.12 0.000 99.81 (0]
25 RSEA TR
B9 25 CYC Fully Charged | ©96-135 5.12 896.135 5.12 0.000 100.00 0
25 WEAFH
B10 25 CYC Fully Charged 896.077 5.13 896.072 5.13 0.001 100.00 (0]
25 e TEH
B11 25 CYC Fully Charged 896.169 5.12 896.169 5.12 0.000 100.00 (0]
25 e TR
B12 25 CYC Fully Charged 896.183 5.13 896.183 5.13 0.000 100.00 (0]
D

. L-ttdR; V-G DR R-BR Folgeks O-JEiMtER. THFS. ok, i, Tk
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire

O-No leakage, no venting, no disassembly, no rupture, no fire.

TR-4-B-UN38.3-A3
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bt & 4
Appendix 4
5 . WA H 475 pn
No. Name of Test Items Shock
i 2 . . W AT Before W5 After FRERK | FEEE |
5 RIS 5 ‘ ol S i
) MLpE | JFEHEE M pE | JFEHE Mass loss Residual
Sample status Test result
Sample No mi(g) Vi(V) m3(g) V2(V) (%0) voltage (%)
FER/SRE !
B1 | CYC Fully Charged 896.148 513 896.148 5.13 0.000 100.00 O
BB
B2 1 CYC Fully Charged 896.038 5.1 896.038 5.1 0.000 100.00 0]
HIRE AR
B3 | CYC Fully Charged | 896:119 5.1 896.119 5.1 0.000 100.00 0
LER/SREF !
B4 | CYC Fully Charged 896.204 512 896.204 512 0.000 100.00 O
25 RSEA TR
B9 25 CYC Fully Charged | 896135 5.12 896.135 5.12 0.000 100.00 0
25 RoEA T
B10 25 CYC Fully Charged 896.072 5.13 896.072 5.12 0.000 99.81 0]
25 e TEH
B11 25 CYC Fully Charged 896.169 512 896.169 512 0.000 100.00 O
25 e TR
B12 25 CYC Fully Charged 896.183 5.13 896.183 5.13 0.000 100.00 0]
D

vE: LttEE; V-HES D-fRfR; R-ERY

O-No leakage, no venting, no disassembly, no rupture, no fire.

F'@j{: O'%iﬂﬁ?\ %ﬁFE\A\ %%%\ %ﬁ&%\ %Ek
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire

TR-4-B-UN38.3-A3
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Mt £ 5
Appendix 5

}?% 5 {ﬂﬂiﬁlﬁ E %*ﬁ 9#%57/\@&%

No. Name of Test Items External short circuit
T AR e TH A o !
FE g 5 FEaoRA A i i i - ot

Max. External Temperature
Sample No Sample status ) Test result Remark

HIRGER A

B 1 CYC Fully Charged 57.5 0 /
HIXTEAFH

B2 1 CYC Fully Charged 56.7 o) /
HIXTEAFH

&S 1 CYC Fully Charged 56.6 o) /
HIXGER A

B4 1 CYC Fully Charged 57.5 0 /
25 RGEAAH

B 25 CYC Fully Charged 57.2 o) /
25 WSEATRHE

B10 25 CYC Fully Charged 56.5 (@) /
25 RGBT

B11 25 CYC Fully Charged 57.4 (@) /
25 RGERAH

g2 25 CYC Fully Charged 57.0 o) /
NS

I SAREEARED 170C
D-fiftfA: R-BZE: F-#E k; O-Tofiffk. T, TGk
Note: Extemal temperature not exceed 170°C

D-Disassembly, R-Rupture, F-Fire, O- No disassembly, no rupture, no fire.

TR-4-B-UN38.3-A3 Page 9 of 14
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i % 6
Appendix 6
S ] WA 51 H 455 e
No. Name of Test Items Impact
) \ . T it 2 T S5 e i P8 o N
FE b 2 FEaRAS A4 R BE
Max. External Temperature
Sample No Sample status 0) Test result Remark
IR 50% % &
C1 1 CYC 50% Capacity 24.4 o) /
HIR 50% % &
c2 1 CYC 50% Capacity 24.5 o /
K S0%75 &
s 1 CYC 50% Capacity 24.7 o /
IR S0%75 &
o4 1 CYC 50% Capacity 24.1 0 /
IR 50% % =
5 1 CYC 50% Capacity 24.7 o} y
25 IR 50%% i
e 25 CYC 50% Capacity 24.8 o) /
25 K 50%H =
= 25 CYC 50% Capacity 24.9 ') /
25 K S0% 7 &
8 25 CYC 50% Capacity 24.9 ') /
25 K 50%%5 &
Q9 25 CYC 50% Capacity 24.6 0 /
25 IR 50% % i
Qo 25 CYC 50% Capacity 24.7 e} /
NS

I SREEARED 170C
D-fiftfA: F-ig K O-Tofffk. Joilgk
Note: Extemal temperature not exceed 170°C

D-Disassembly, F-Fire, O- No disassembly, no fire.

TR-4-B-UN38.3-A3 Page 10 of 14
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bt & 7
Appendix 7
a5 . AT H 44 FR R
No. Name of Test Items Overcharge
R FEARAS M 45 R H/iE
Sample No Sample status Test result Remark
BB
BS 1 CYC Fully Charged O /
BB
B6 1 CYC Fully Charged O /
HIRFTEEAH
B7 1 CYC Fully Charged O /
BB
B8 1 CYC Fully Charged O /
25 B4
B13 25 CYC Fully Charged O /
25 B
B14 25 CYC Fully Charged O /
25 IRSEAFEH
B15 25 CYC Fully Charged O /
25 B4
B16 0] /

25 CYC Fully Charged

DNNE|

. D-fifk; F-fgk; O-TLf@fk. Toiek;
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.

TR-4-B-UN38.3-A3 Page 11 of 14
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bt % 8
Appendix 8
e 8 WAL H 27 AR
No. Name of Test Items Forced discharge
BE G B RS M2t B
Sample No Sample status Test result Remark
cr1 |V Tl D © :
C12 1 ci@i’%zﬁgged © :
C13 1 ci@i’%z&fged N :
c14 S e ) /
c1s | e : :
C16 1 ci@i’%zﬁgged N :
c17 L D ) /
c18 L B e ;i :
C19 1 ci@i’%zﬁgged Q :
C20 1 ci@i’%zﬁgged ¢ :
C21 25 gsg};j?ﬁi%iged S /
c22 25 Py 2 /
C23 25 gsg};j?ﬁi%iged ° :
C24 25 gic@i%ziged ° :
C25 25 Czsgj;\j?ﬁzgged e :
C26 25 Czsgﬁiﬁzjégged ® :
Cc27 25 §3g§§§2%figed ¢ /
C28 25 gsg};ﬁﬁi%gged R /
C29 25 czsgﬁ;?}%ztiged 2 /
C30 25 Czsgj;\j?ﬁzgged ° :

e D-fiffh; F-#2k; O-Tofifhk. JokEk
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.

TR-4-B-UN38.3-A3 Page 12 of 14
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¥ % B A Sample Photo
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B \ L3
S BLADE 1505 -—
FAEE: DC14.4V -
FEEH: 10200mAh DC14.4V 147Wh UN38.3 RoHS c € 3
Wk 216W (Max) #4547 % 1 GB 31241-2022
BPEECHA: 18.4V—15A R 4943.1-2022
o @ 13 Made in China
USB-CHR: 20V==5A(Max) www.yinchem.cn
DCLEH: 12V="2A(Max) DC2fith: 8.4V=2A(Max)
BPHEMSHA: 16.8V=6A
D-TAPSAA! 16.8)
USB-CHIA: 20V=3.25A
FRMFBE: 17V S SR, 6. WEERAKE;
5 S _ Etmmmm, DRERER
Wi URERENEHARAE  gaETRERLT BKEFRES

TR-4-B-UN38.3-A3
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N A
Va0

Important Notice
1. The test report is invalid without the official stamp of PTC.
A4 T PTC 5 56

2. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.

A BIAAEN TN RERRAZL TR
3. Nobody is allowed to partly photocopy this test report without written permission of PTC

ARZ PTC P AR, AFFE B Hl Ak 1.
4. The report is invalid when anything of following happens — illegal transfer, reproduce, embezzlement,

imposture, modification or tampering in any media form.
RAFLE. Efl. EH. BH. meG sBUEAT SR R Sk S B IE Rk
5. Product information and customer information provided by the applicant, we are not responsible for its

authenticity
7P AE BN P E S ARG, AT S 1151
6. The test report is valid for the tested samples only.
AR TG A6 A U A 2
7. The Chinese contents in this report are only for reference.
ARG PR A F S .
8. Objections to the test report must be submitted to PTC within 15 days.

MG BEA AN MNTRERE 2 HE 15 RN AL A SEH .

***End of report***
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